
135

Pipe Threading Machine 1210

Electrical Components - 120V 60Hz

Ref. Catalog
No. No. Description

1 69342 Handle
2 69192 Screw 1/4" - 20 x 1/2" Button Head (5)
3 69357 Rear Cover
4 69372 Rear Cover Gasket
5 34722 Lock Nut #10-32 (2)
6 58542 Lock Washer #10 (2)
7 69377 Foot Switch Hook
8 35217 Screw #10-32 x 1/2" Button Head (2)
9 69287 Bottom Cover

10 45420 Screw #10-24 x 3/8" Pan Head (2)

Ref. Catalog
No. No. Description
11 23512 Rubber Washer
12 69457 Switch Plate
13 23507 Switch Boot
14 69382 Switch
15 32145 Screw 1/4" - 20 x 11/2" Soc. Head (2)
16 69107 Strain Relief (2)
17 69327 Power Cord 115V
18 45420 Ground Screw
19 44635 Wire Nut
20 69087 B-292 Foot Switch Assembly

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

1
3

2

4

5 6

8

7

16 15

20
19

18

17

13
12

14

11

10

9

120V 60 Hz



137

Pipe Threading Machine 1210

Motor

Ref. Catalog
No. No. Description
— 69222 Motor 115V
— 72362 Motor 230V
— 72402 Motor 100V
1 60467 Brush Cap (2)
2 60472 Brush (2)
3 60482 Brush Holder (2)
4 69462 Brush Lead - Black
5 60492 Set Screw
6 69467 Cord Retainer
7 60522 End Bell
8 69467 Brush Lead - Red
9 69472 Field Assembly 115V

72447 Field Assembly 230V
72452 Field Assembly 100V

10 60512 Load Spring
11 69477 Armature 115V

72437 Armature 230V
72442 Armature 100V10

8

9

7

5
4

3

1

2

6

1

2

3

A

A

B-292 Foot Switch

Ref. Catalog
No. No. Description
— 69087 B-292 Foot Switch Assembly
1 69112 Cord
2 89190 Quick Disconnect
3 90402 Strain Relief
4 78780 E-Ring (2)
5 69117 Pivot Pin
6 69092 Base
7 69097 Cover
8 72432 Warning Decal
9 36767 O-Ring

10 69102 Poppet
11 69127 Spring
12 36762 Micro Switch
13 69137 Gasket
14 69122 Bottom Cover
15 69132 Screw - Self Forming (6)
16 90397 Seal

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

1

9

4

3

8

2

10

11

12

13

6
7

5

15

14

16




